

## Test certificates for construction products issued in 2018 and 2019

Certificate holder	Certificate No. / Properties	Product	Date of issuance
LAMITECH S.A.S Via a Mamonal KM 13 Cartagena De Indias (Bolivar) Colombia	ST-18-11-02-01 / Resistance to UV-light Resistance to artificial weathering	HPLPanelex, Variant 1: Palisander 1839 / thick- ness: 8 mm Variant 2: Humo 2108 / thickness: 8 mm	2 November 2018
CHANGZHOU DONGJIA DECORATION MATE- RIAL CO., LTD. Cuiqiao Village, Henglin Town, Wujin District Chan zhou City, Jiangsu Province, P.R. China	ST-19-08-28-01 / Resistance against abrasion Thickness swelling Surface soundness	Laminate floor covering most , Thickness: 12 mm	28 August 2019